



Certificate of FMVSS No 218 Tests Performed

Company: Jiangmen Pengcheng Helmets Ltd.
Industrial Park East
Gonghe Town, Heshan Jiangmen City,
Guangdong, P.R. China 529728

Equipment Tested:
Brand – LS2
Model – FF385
Manufacture - Jiangmen Pengcheng Helmets Limited Ltd. (MHR)
Size – XXXXL (66 cm)
Coverage – Complete
Manufacture Date – 01/2011

Test Date: 01/27/2011

Report Number: JIAN158



**STRUCTURAL ENGINEERING
DEPARTMENT**

This document certifies that the item listed above was tested in accordance with the requirements of FMVSS No 218, and that the specific helmet model evaluated complied with all of the requirements.

The helmets were independently tested at Southwest Research Institute® (SwRI®), under an ISO-9001 Quality Program. Complete results of the testing are found in the report referenced above.

Daniel J Pomerening
Project Manager,
Structural Dynamics and
Product Assurance Section

Jenny Ferren
Manager,
Structural Dynamics and Product
Assurance Section

